~ COMPACT TRACTORS

446 P.I.N. 9770165 to 14041706°
448 P.1.N. 9774000 to 14044240
Parts Catalog No. 8-1242

R




o

a7

Ingersoll

COMPACT TRACTORS

446 P.1.N. 9770165 to 14041700
448 P.1.N. 9774000 to 14044240
Parts Catalog No. 8-1242

\ W—- |
X  ~ N
\ U - -

- QUALITY IN THE AMERICAN TRADITION

Ingersoll Equipment Co., Inc. Winneconne, Wisconsin 54986-9576



COMPACT TRACTORS

446 P.1.N. 9770165 to 14041700

448 P.1.N. 9774000 to 14044240

= ‘ Parts Catalog No. 8-1242

NOTE: This catalog replaces catalog
8-1241 and all revisions

8-94-RP-300-385

Printed in U.S.A







=

CASE 446 AND 448 COMPACT TRACTOR

TRACTOR MODEL A @
P:I.N. NUMBER %

ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBERS

Cm\
TRAC DEL ENGINE MODEL
ONAN B43M - GAO16 C24787 ENGINE
446 TRACTOR SPEC. NO. 3419A, 3552A AND 3622A
ONAN B48M - GAO18 C25262 ENGINE
448 TRACTOR SPEC. NO. 3631A

PRODUCT IDENTIFICATION
NUMBER (P.1.N.)

While you use this catalog you will see a P.L.N. in the des-
cription of some parts. This P.I.N. means that the part in-
dicated can be used only according to the instructions.




GENERAL INFORMATION

INDEX PARTS ORDERS
There is an index at the front and rear of this catalog. All orders must include the following information:
The front index is an alphabetical index of the major 1. Correct part number.

groups or assemblies.

2. Complete description of part or component,
The rear index is a numerical index of the part numbers

and pages on which these numbers are shown. 3. Total quantity of each part or component.
ILLUSTRATION 4. Product model number.
Each illustration in this catalog shows a group of parts or 5. All necessary product identification numbers.
components. These parts and components are aligned ap-
proximately as the parts and components on your ma- 6. Method for ¥ e parts.
chine. Each part and component in an illustration has a
reference number. These reference numbers are in a list 7. Comp! rrect address.
on the page opposite of the illustration. Next to the ref-
erence number is the part number, description and re- c Q&EVIS|0NS
quired quantity of the part shown in the illustration.
product changes, we will send you new pag
ABBREVIATIONS catalog

UAR - “Use as required” indicates that the part quantit @ IMPORTANT:  Put all revisions into the catalog a
is variable. (f 2 '

as possible.
i P R
NSS - ““Not sold separately”” indicates that the |
available as a component of an assembly or st

RIGHT HAND AND LEFT HAND IDENTIFICATIC

be purchased locally. If the part is an ass cempo- The words right hand (RH) and left hand (LH) as ut
nent, the description will be indented u sembly this catalog indicate the direction while you are in tf
description in the parts list. erator’s seat in the normal operating position.

INDENTED DESCRIPTIOM
An assembly can have ma components. The compo-
nents of an assembly are indicated by an indented descrip-
tion. The quantity for an indented part is the total needed
for that complete assembly. See the example.

REF. PART NO. DESCRIPTION REQ'C

A 55159 CYLINDER ASSY -rear steering . . . . . oo v vttt ittt e e e et ee e et aeen e 1
28 A 56208 SOCKET ASSY -rearcylinder . .. ... i it e e e e e e eeeas 1
29 A 55956 PLUG - adjusting, socketassy . . . . . ..ttt iii i w1
30 A 55957 SEAT -socketball . ... ... ... e 2
31 A 56210 SPRING -socket . . ... it i i it e ettt e e e 1
32 A 56209 SEAT -s0CKet SPring. . . v v ittt i e e e e e e e e e 1
33 G 45175 CLAMP ASSY -socketassy . ............. P REA L eWE PEEE.G § B R 1

16- 836 BOLT = 1/2" X214 N F. hexXums s wwms s simms: wmn s nans s we 59 1
34 132- 104 PIN =cotter, /167 %3 v s« s s s w5 swm v 5 9w v 8 8ms s Smas sow a8 1
35 A 55889 STUD - ball, socket & cylinder . . . .. ... .. i it it ee e 2
36 13- 410 BOLT -1/4" x5/8 " N.C.,heX. .« ittt i et e e e et e e e 4

37 92- 4 LOCKWASHER - 1/4” SAE . . . . ... i e i aaee et 4




AirCleaner..................
Baffles and Shields . ..........
Battery .....................
Camshaft...................
Carburetor . .................
Choke and Throttle......... ..
Cluteh; PTO «isevwsssmmsmsns
Crankshaft..................
Electrical System ............
EngineBlock ................

Axle, Front .................
Axle,Rear ..................
Baffles & Heat Shields ... .....
Brakes : cximswmimsnmsmimesns
Clutch Assembly, PTO........
Control, Speed ..............
Decals . .vivcovimisninsmnins
Electrical System ............
Fenders ....................

HYArathes : oo s menmmemsmenne
Coupling, Pump Drive ......
Heat Exchanger Mounting. . .

Hoses, Lines and Fittings. .
Motor, Hydraulic Drive ... @

Pump .................

ALPHABETICAL INDEX

PAGE

19-59
11-13

ENGINE SECTION

BASIC TRACTOR SECTION

PAGE

PAGE

Exhaust System ......... ce 15
Fan ....... ... 21
Flywheel, Engine ............ 9
Fuel System ................ 5-23
Governor .. ... e 15-17
Housing, Blower............. 17
OilPump ................... 15
QilSump ................... 15
Pistons and Connecting Rods . . 9
Starter Motor ............... 17
PAGE

49-53

67

73

aunterweight Brackets .. 73
ents................. 59

Three Point Hitch ........ 65-67

10 Wheel Weights . ......... 71
K24 Sleeve Hitch ............ 69
L11 WeightKit .............. 81
L17 Hydraulic PTOKit ........ 75-77
L2OPTO ..ot 83
Lift, Implement, Hydraulic. . ... 57
M9 HoldingValve ............ 81
M19 Flow Control Kit . ........ 79
PTO Linkage ................ 25
Seat, Operator's . .......... . 31
Steering Wheel & Gear ....... 35
ToolBox ................... 31
Transmission................ b5
Wheels, Frontand Rear . ... ... 37






CASE MODELS 446 AND 448 COMPACT TRACTORS

CARBURETOR, AIR FILTER AND MANIFOLD

REF. PART NO. DESCRIPTION REQ’
1 C 20387 TUBE - @ir intake « o ettt e e e et e e i et s i iaaaaae e 1
2 C 27507 CARBURETOR AND FUEL PUMP ASSEMBLY .........oieiiiaann 1

(repairs page 7)
3 C 20389 GASKET - carburetor mounting. . « oo vv e v vientinnananeenanaeennnsns 1
4 C 28720 MANIFOLD -engine intake . . ..« vvviinieeniaeniaaaennanens 1
5 C 26202 GASKET -intake manifold . ... .otiie ittt eeaeneaanns 2
6 13- 121 BOLT - manifold B/167 X 27+ v ottt et e e e iiiainaeaannanais 4
7 C 24927 HOSE - breather. . .o oo it it ittt et enanaearcanncnaananns 1
8 192- 20 LOCK WASHER - B/16" .t ittt ieataa e aasanaaaeeanaans 4
9 113- 65 BOLT -1/4" X 1-3/8" N.C. ReX o ittt et et et iaia s ansaa e aaans 2

10 192- 19 LOCK WASHER - 1/4" .« ottt et ittt eieaa e aaas 3

11 C 20396 GASKET -aircleaner mounting. .. .cooveev it enancnenaneeensnns 1

12 C 23300 HOSE - fUEl PUMP « v ii vttt it iee i i iieeiin et aaneace e 1

13 C 24929 BRACKET - SUPPOMt. v et et tieeeneneananae e atasaenenenses 1

14 C 20411 CAP - fuel puUMpP. « vt it i it i e eeas 1

15 214- 102 CLAMP -hose 7/16" « o i i enn 1

16 (o 29948 FILTER -breather ... ...voveieeennvnnneas . 1

17 C 20393 SUPPORT - air cleaner , 1

18 13- 48 BOLT-1/4"x 1/2" N.C.hex......... N ) 1

19 129- 101 NUT-1/4"N.C.hex ........... s @ .............. e 1

20 C 20407 RETAINER - choke cable. . .. .. x B R REEEEE 2

21 C 26703 NUT -wing1/4”. . .......... D o e o s 2 B TS B E B8 805 e 1

22 C 20399 COVER -GIrcleaner. . ..vv b a)deecoennaennnsnsennnaneeeannns 1

23 C 20405 PRECLEANER. ........;a e 1

24 C 20398 ELEMENT -aircleaner. . S . & e oo et et i i aaeanns 1

25 C 20397 HOUSING - air cleane .............. 8 e 22 1 e 2 R e e 1

26 182- 525 SCREW - No. 10 x G) dhead. .. ..ot e s 3

C 22947 TIE - breather 1

Printed in U.S.A.

November 1987







CASE MODEL 446 AND 448 COMPACT TRACTOR

C27507 CARBURETOR AND FUEL PUMP ASSEMBLY

PART NO. DESCRIPTION REQ'D

REF.
1 NSS BODY ASSEMBLY - carburetor {order C27507 carburetor) .. ........... 1
2 NSS SLEEVE ASSEMBLY - carburetor {(order C27507 carburetor) ........... 1
3 C 20425 SHAFT - throttle (See kitbelow). . . . oo ot vt i it e e e e e 1
4 C 20426 PACKING - shaft (See kitbelow). . .. ... oot e e 1
5 C 20427 SHAFT - ChoKe .« oottt it ettt et e et e e e 1
6 C 20428 VALVE - plate assembly (See kitbelow) .. ........ .. i, 1
7 C 20429 PLATE - throtfle . .. oie e cmitdo it sms i dasesnsianitBasss s@85E 1
8 C 20430 SCREW = Throtte Stopiu v was s simmsmusm o s smm e @s s 85 @t ma §5mk s 1
9 C 20431 SCREW - plate mounting (See kitbelow). . . . .. ... ... . ... 4
10 C 20432 SCREW -bowl covermounting .. .......oiiiuiiiiiiiiinnnnnnnenenn 4
11 C 20433 SCREW.- pUMP COVEN: wi s s swvswasmmismsams s dasfas saainesnmis 2
12 C 20434 GASKET - cover to valve plate (See kitbelow) ............ ... .. ..., 1
13 C 20435 GASKET - pump cover (See kitbelow) .. ....... ... it 1
14 Cc 20436 GASKET - sleeve assembly (See kit below) 1
15 C 20437 DIAPHRAGM - fuel pump (See kit below) . ... 1
16 C 20438 SPRING - screw, throttlestop . .. ..........¢ 1
17 C 20439 SPRING - idle needle (See kit below). . .... 1
18 C 20440 SPRING - diaphragm, fuel pump (See kit 1
19 C 20441 PLATE -choke .............. v NG 5 1
20 C 27506 FLOAT ASSEMBLY - carbureto \ S 1
21 C 20443 PIN - float {See kit below) . ... 1
22 C 20444 i j i 1
23 C 20445 1
24 o 20446 i 1
25 C 20447 1
26 c 20448 2
27 C 20449 1
28 C 20450 1
C 24665 1

C 24666

—_

Printed in U.S.A. November 1987






CASE MODEL 446 AND 448 COMPACT TRACTOR

PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT

REF. PART NO. DESCRIPTION - REQ'D
1 126- 13 KEY - woodruff 3/16" x 5/8", flywheel mounting - - - .- - .- ..o oo eves 1
2 C 20223 RING -camshaftcenter pin.......c.ccuiiiiniiniienennnaneennnnnns 1
3 C 24326 CUP - QOVEINOL. . o o ov v s s e siaie s a5 6885 o 6 5 6w ihais waimme s s wmsnsomss 1
4 211- 216 BALL - QOVEIMOT . o\ vttt et ettt e et ae e e ae e 5
5 C 24943 FLYWHEEL - engine (includes ring gear and magnetring)............... 1
6 C 20226 GEAR -ring, flywheel. . . .. ... i 1
7 C 22261 GEAR ASSEMBLY - camshaft (includes items 30 and 31). . . ............ 1
8 C 20229 WASHER - thrust, camshaftgear. . ....... ... i, 1
9 126 9 KEY - woodruff 1/8” x 1/2” (0.13x 127 mm). . . oo ov e iiii i 2

10 C 23304 CAMSHAFT - (includes C20233 pin) . ... oo i it e e e i ienns 1

11 C 20233 PIN - camshaft center . .. v v ittt i it e e neenanan 1

12 C 24931 PISTON AND PIN - standard (includes item 14) .. ............ A 2

12 Cc 24932 PISTON AND PIN - .005" oversize (includes item 14) (0.13mm)......... 2

12 C 24933 PISTON AND PIN - .010” oversize (includes item 14) (0.25mm)......... 2

12 C 24934 PISTON AND PIN - .020" oversize (includes item 14) (0.61 mm).. ...... 2

12 C 24935 PISTON AND PIN - .030" oversize (includes ite 76mm)......... 2

12 C 24936 PISTON AND PIN - .040" oversize (includes ite 1702mm)......... 2

13 C 29972 PIN-piston ; cuwiws sawsamsnss shaamussf Q .................. 2 .

14 C 20241 RETAINER -piston pin. . . ..o v v i e e (77N e 4

15 Cc 29739 RING SET - piston (standard) . ... B\ ) R SIURE g e 2

15 c 24938 RING SET - piston (.005"" oversiz 3 @m) ....................... 2

16 C 24939 RING SET - piston (.010" oversi MM s e minmsens ohsmmes e 2

15 C 24940 RING SET - piston (.020" ov Bltmm) oo 2

15 C 24941 RING SET - piston (.030" 76 mMM) e 2

15 C 24942 RING SET - piston (.040""oversizé) (1.02mm) . ........cooiiienenan.. 2

16 Cc 20202 CONNECTING ROD LY - (standard) iricludes 17 and 18 (446) ... 2

16 C 20203 CONNECTING R BLY - (.010" undersize) (0.25 mm) 446 .. ... 2

16 C 20204 CONNECTING EMBLY - (.020"" undersize) (0.51 mm) 446 .. ... 2

16 C 20205 CONNECT MBLY - (.030" undersize) (0.76 mm) 446 ..... 2

16 Cc 25383 CONN D ASSEMBLY - (standard) 448. .. ..........ccuunn. 2

16 C 25384 OD ASSEMBLY - (.010"" undersize) (0.25 mm) 448 .. ... 2

16 C 25385 ROD ASSEMBLY - (.020" undersize) (0.51 mm) 448 ..... 2

16 C 25386 C NG ROD ASSEMBLY - (.030" undersize) (0.76 mm) 448 ..... ‘2

17 C 25774 LT - connecting rod, special 5/16"" N.F. hex .................. 4

18 C 25775 f) UT - lock, connecting rod 5/16" N.F. .. ... ... .o iiee... 4

19 C 20215 SREEN - Flywheel « s wiasswmaswsimumssasmusmmsnns o s e e 1

20 C 203 ASHER - 7/16" flywheel mounting. . . .. ... ..ot iii e 1

21 92- % LOCK WASHER - 7/16" « i ittt ettt et e ae e cnane e iannaenn 1

22 113 g@ BOLT - 7/16"" x 4" N.C. hex, flywheel mounting. . . ................... 1

23 C 2 KEY - square, 1/4" x 2", rear crankshaft (6.35 x 50.8 mm) ............. 1

24 C 20218 RETAINER - crankshaftgear. ... ..cvoiiiininiieeneeaeaaeennns 1

25 C 20219 WASHER - retaining, crankshaftgear.................... s s A 1

26 C - 22500 CRANKSHAFT -engine(446) .. ..coviin e e e cinennaennns 1

26 C 25776 CRANKSHAFT -engine (448) . ...ttt et iiaiie e 1

27 182- 547 SCREW - locking 1/4" x 1/2" N.C. heX « o« o v vt ii i 3

28 C 24325 HUB - QOVEIMOr CUD « 4 v v v i ittt eaneeneat e e tinaeeanaananannnnss 2

29 C 22262 GEAR - Crankshaft .« v v vii et s it c s 1

30 C 29973 SPACER -governorball .. ... .uiiiiii ittt e 1

31 C 22264 PLATE - governor'ball & o susismumeasssmmsassassnms soaemsesmamnns enan 1

Printed in U.S.A. November 1987




10




CASE MODELS 446 AND 448 COMPACT TRACTORS

11
ENGINE BLOCK AND ATTACHING PARTS
REF. PART NO. DESCRIPTION REQ'D
1 C 25223 BLOCK ASSEMBLY -cylinder, standard bore .. .. ..., 1
2 41- 26 PLUG - camshaft, expansion . . . ..ottt aeaiaanns 1
3 C 20256 SHIM - rear bearing plate (.005”") (0.13mm). .............co o UAR
4 113- 208 BOLT-3/8"x 1-1/4" N.C. ReX. o vt i e et ittt i i eaaieeaes 5
5 C 22618 BEARING - crankshaft, rear (standard). . .................covnn. 1
6 C 20267 WASHER - thrust, crankshaftbearing.......................... 2
7 C 20268 GASKET -bearingplate .. ...coueiiee it innninanennnnnn 1
8 C 20269 PLATE - bearing (does not include bearings). . ................... 1
9 C 20270 BEARING - camshaft 3/4"" (service part is 5/16" wide). . ........... 2
10 C 20271 SEAL~bearing plate s s cswssmmssss ime snpsmmsmusensagemensses 1
11 C 20272 PIN-main bearing stop . .« « vt vt v i ittt e i iai e e iinananen 4
12 192- 21 LOCK WASHER -3/8" bearingplate ........cciuiiiiiieennnnnn. 5
13 C 24946 TUBE -0il,crankcase . ......oiiiceiiinnneenaaaneennnnanns 1
14 C 20287 INSERT -valveseat, intake. . . ..o i i it iiii i iie i cini e 2
15 C 29974 INSERT -valveseat, exhaust. . .ot iv it ee it eeaeieaannns 2
16 C 20292 GUIDE-valve . o i i it e e e e (NN e eemamtanannnens 4
17 o 20295 BEARING - crankshaft front (standard) (fane N« o v e v e e ie e ennn 1
18 C 20302 GASKET -valve guide, intake . . . .. o2 0N M i it et it e iie e 2
19 C 24947 BLOCK ASSEMBLY - short (446) (include nder and crankcase,
all bearings, crankshaft, camshaft/ ti ear, governor gear case
connecting rods, pistons, rings;valves, oil pump and
breather tube) . ........ ‘X ........................... 1
19 C 25777 BLOCK ASSEMBLY - short (4 Udes: cylinder and crankcase,
all bearings, cranksh ft, timing gear, governor gear case,
connecting rods, %ston rings, valves, oil pump and
breather tube) ..................................... 1.
20 C 20243 1
21 C 20244 1
22 C 20245 1
23 195- 2010 1
24 C 20247 2
25 C 20248 18
26 C 20250 1
27 C 24948 1
28 C 20251 > 3
29 26- 532 / Q’l LT - head, BB - T8 X 2™ i mwasis e nimiie $s (35 4 %SG R G E RSB 6
30 - 26- 5 @Q)) BOLT -head, 5/16" - 18 X 1-8/8" . . .t it et e e ieieeeaenn 12
31 C 20574 WASHER - copper 3/8" oo ittt i ettt 2
32 C ( GASKET -cylinderhead. .. . ..ottt it e et e i eaeeeaen 2
33 C HEAD - LH.NO. 2, i . ctcivsnwimmsnns s s smashasmasSaimvimasemse 1
34 Cc 24950 HEAD - RUH. NO. 1.ttt i et ittt e et e 1
36 C 22619 BEARING - crankshaft, rear (.002"" undersize) (0.05mm)............... 1
36 C 22620 BEARING - crankshaft, rear (.010" undersize) (0.25mm)............... 1
36 C 22621 BEARING - crankshaft, rear (.020°" undersize) (0.561Tmm)............... 1
36 C 22622 BEARING - crankshaft, rear (.030" undersize) (0.76 mm) ............... 1
38 13- 132 BOLT -valvecover 1/4" x 1-3/4" hexX ... ..o i in it 2
39 c 20517 RETAINER - valve spring(rotator service part for 446) ................. 4
40 C 20276 TAPPET -valve (standard) ... ....cviviii it i aninnnnannns 4
40 c 20470 TAPPET - valve (.001" oversize) (0.026mm). ... ..o nnns 4

Printed in U.S.A.

November 1987






CASE MODEL 446 AND 448 COMPACT TRACTOR

ENGINE BLOCK AND ATTACHING PARTS

REF.

40
40
41
42
43
43
43
43
44
44
44
44
45
46
47
48
48
48
48
49

rinted in U.S.A.

PART NO.

-

OO0=0000000000000O0OO0OO0

20471
20277
26145
26146
20283
29976
20285
29978
20288
20289
20290
20291
20412
20293
20294
20296
20297
20298
20299

204
28721

25225

DESCRIPTION

TAPPET - valve (.002" oversize) (0.05mm). . ....coiiteeninnnaen.ns
TAPPET - valve (.005"' oversize) (0.13mm). .. .« oo iiie e iiaean
VALVE - iNtaKe i vos vvmvnme s smsmmsnis smsanmaimns

VALVE ~exhaust: v osumenms smmssaeemasmsessssss s

INSERT - valve seat, exhaust {(.002" oversize) (0.05mm) ...............
INSERT - valve seat, exhaust (.005" oversize) (0.13mm) ...............
INSERT - valve seat, exhaust (.010" oversize) (0.26mm) ...............
INSERT - valve seat, exhaust (.025" oversize) (0.64 mm) ...............
INSERT - valve seat, intake (.002"" oversize) (0.05mm) ... .............
INSERT - valve seat, intake (.005"" oversize) (0.13mm) ................
INSERT - valve seat, intake (.010" oversize) (0.25mm) ................
INSERT - valve seat, intake (.025" oversize) (0.64 mm) ................
TUBE -fuel pumpvacuum. . . ... oo iiiiiiiiiiinnnn

SPRING -valve . ...t ittt e e e it
LOCK -valveandspring. . ....... ...,
BEARING - crankshaft, front (.002 undersize) (0.
BEARING - crankshaft, front (.010" undersize)
BEARING - crankshaft, front (.020"" undersiz
BEARING - crankshaft, front (.030’" under,
BOLT-3/8"x 1/2" N.C. hex. ... ., @

KIT - gasket,engine . . ........... NG e s

KIT - gasket, carbon removal (incluges

.Ar\)_a_x_\_\co.b—\l\')l\)l\)MMMMNMMh-b

cylinder head gaskets, and-intake)panifold gaskets) .. ............. 1

&
&

November 1987

13



14




CASE MODELS 446 AND 448 COMPACT TRACTORS

15
OIL SUMP, OIL PUMP AND GEAR COVER
REF. PART NO. DESCRIPTION REQ'D
1 C 22631 COVER ASSEMBLY - gear ...t viiii it it ittt ee it eneenenanns 1
2 C 20305 BEARING -governorshaft. .. ... .. ... . i, 1
3 C 22632 SHAFT AND ARM ASSEMBLY -governof. . ....cvvveevnennnnnn 1
4 C 20307 YOKE = governor shaff. « o oo ucv: smsmmnevwsmassosimsswssssis 1
5 182- 84 SCREW -vyoke retaining. . . .. couiietininneeeinneeeennnennann 2
6 C 20309 PIN - governor, Cup stop. .« oo ie it it et e e e e et ei et e et 1
7 C 20310 SEAL-oil,governorshaft ... ... .. it 1
8 211- 5 BALL - governorshaftbearing............c0iiiiiiniinnenannn 2
9 C 20312 SEAL-Qear COVEr. . . oot it it it i e e 1
10 C 20313 GASKET - g€ar COVEr. « . ittt it it ittt et ee e e et eeeeaaaeaeaannn 1
11 C 23320 PIN-gearcover 5/16" x 1-1/8" . . .. . it e e e i e eean 2
12 C 24958 DIPSTICK - oil level indicator. . . ..ot e it te it e ieeneeaennn 1
13 C 29984 GASKET -0l Pan . ..ottt it ittt ettt ettt et aneanes 1
14 NSS PLUG - oil sump, 1/2"" square head (use 221-844) .............c..co... 1
15 221- 844 PLUG - oil sump, 1/2”sockethead. .........c.oitiiiinnnnnnnannnn 1
16 C 22633 SUMP-o0il....... i 1
17 C 20320 SPRING-oilbypass . ....covviiveneenn.. 1
18 114- 200 BOLT - oil bypass 3/8" x 1’ N.C. hex. . 1
19 C 20322 VALVE -oilbypass. . .............. 1
20 C 29734 PUMP-oil.................. 1
21 C 23321 INTAKE - oil pump (includes ¢ 1
22 192- 21 LOCK WASHER -3/8"...... u\ . 4
23 113 257 BOLT-3/8"x 2-1/2"” N.C. he 4
24 192- 19 LOCK WASHER = 1/4" . . (LN« i vvivvinninnvsimesdnimainssnis 2
25 113 4 BOLT - 1/4" X 17 NoC MoK T v e vttt e et i e et ieeaaaens 2
26 221- 1190 NIPPLE - oil drain. . (50N -« e v evveenn. S e RS A B R § B 1
27 221 1377 ELBOW - 0il drains N L)) e o oo e i e e e e 1
28 C 20331 WASHER - 5/16 Bl e o ettt 7
29 C 20574 f\\ ) 1
30 C 20325 GaSNONNORNDUIT: & 55 5w i s 05 i 58 05 i 4.6 05 S WS M WS MM BB s cm s 1-
31 113 120 NG/ G 4
32 26 544 BO ’\‘\ X 23 A e 1
33 C 20330 oil filter adapter (448) .« <o e ittt i 1
34 113 103 y BB - 18X T (A48 s v s cvmuvsmnsmminmaamminssmmninsenas 2
35 221- SpIpe (A48) . . o e 1
36 C TER -0il {448) . ..o i e e 1
37 C SEAL-0il filter{448) . . . .o ittt et i et e e 1
38 C DRAIN - oil filter (448) .. ...ttt it ittt e i ieineaaenns 1
39 182 SCREW -N0.10-32x3/8"(448) . ......ciiviiiiiiy et 2
40 192- ¢ WASHER -No0. 10(448) .. ...ttt ettt ie e 2
41 C 20565 ADAPTER - 0il filter (448) . . . ..ot i i i e e 1

Printed in U.S.A.

November 1987







CASE MODELS 446 AND 448 COMPACT TRACTORS 17

GOVERNOR AND BLOWER HOUSING

REF. PART NO.

1 c
2 c
3 c
4 c
5 c
6 c
7 182-
8 c
9 195-
10 136-
1 169-
12 c
13 c
14 NSS
15 121-
17 -195-
18 c
19 C
19 c
20 o)
20 c
21 163
22 C
23 113
24 192

25 187-

C29733 STARTER MOTOR o @

26508

c
1 NSS
2 NSS
3 NSS
4 NSS
5 NSS
6 c
7 c
8 192-
9 C
10 c
1 C
12 NSS
13 Cc
14 NSS
15 NSS
16 NSS
17 NSS
18 NSS
19 NSS
20 NSS
21 NSS
22 NSS
23 NSS
C
24 193-
25 129

Printed in U.S.A.

20359
20360
20361
20369
28719
20371
49
20372
14

2

131
20375
20376

3
2027
24951
24952
25778
25779
24953
22
29733
103
.20
1147

20337
57
101

DESCRIPTION REQ'D

ROD -governor Control . ... cveveienevneeninrneenaeaaneeannanans
RETAINER - governor control rod, carburetorend. . ... e
RETAINER - governor control rod, governorend .....................

ARM - governor

BRACKET - governor MOUNtING. . -« v v v vtres cnnreennnnnnnennnanens
SPRING - throttleleveradjust . . . . ..o i ittt it e ii e
SCREW -No.6x7/8 roundhead machine. . .........cooviiineeenn.
CLAMP - swivel,
WASHER - swivel clamp mounting. . . . .. ..o ot ii it i e i i e e
PIN - cotter, swivel clamp mounting. . . ... ... .. . i s
SCREW -No0.8x5/16", swivel clamp . .« oo o v i it i i i i i i e e i i i ieeeeaes
BUSHING -governorcontrol . . .. ... . ittt iiiiiineananns
SPRING = QOVEUNON. 5w 5 v 1o m s mise s 555 5oy 505 00 555 & 5 o 5% i o 08 95 575 i fmtwi o bakmi o Gm
RETAINER - throttle cable (use C29506, 187-1511) .. ....... ... ...
BOLT - 1/4" - 200 1/2" « i eseivwsams smss s nisi pmma s s sissme s &eessss
WASHER - 5/16" ...t iiiineanacnnns NN e e
BAFFLE - cylinder air, R.H. .............. DA
BAFFLE - cylinder air. L.H. (446) shown . . . ..................
BAFFLE - cylinder air, L.H. (448)...... N AN
HOUSING - blower (448) ........ - @

HOUSING - blower (446) shown . | NQ .........................
BOLT - 1/4"" x 7/16" N.C. hex. . N s e ettt a e

MOTOR - starting, 12 volt (see

BOLT - through

LOCK WASHER -through bolt. ...
CAP ASSEMBLY -driveend ........ ...t nnns PP rYFT T T
WASHER - thrust, armature. . . . ..o ittt et e e i et i et i ieieaannn
ARMATURE -starter Motor . ... vie ittt ineantneernnnenanennsnns
HOUSING - starter, order C29733starter ... ....ccocvieiiiinennnnnn
CAP ASSEMBLY - commutator (includes items 14 through 23) ..........

SPRING -brush ... ...ttt P
~DEUSH susinmim g R s R RS E R AR Bk EEaE e ¢
SCREW AND LOCK WASHER -brush mounting ................
BRUSH -ground. . ... ... i ittt i ieiainnnnnns
STUD AND BRUSH ASSEMBLY . ... ..ttt it iiiiienaeees
BUSHING - insulating. . .« ittt it ettt i e iiannaennanas
WASHER -insulating . . ... ot n it i i e it iiii i ieanaanees
Sstud MOUNTING ...ttt it e i e et i

LOCK WASHER -studmounting. . . ..o v e intienrcenaeennnn

NUT -studmounting . . ..o ov ittt i ittt e nn e
KIT - brush and spring (includes items 14,17 and 18) . ... ..............
LOCK WASHER - external tooth 1/4" .. ... ... ittt

HOLDER

WASHER

NUT-1/4"-20

SPACER -
IVE ASSEMBLY . . ..o i it

CONErol.. . . .. cosicmimasisnsnPsEmidE RN (R GSEP emE s

throttle .. .o i i e

D NN = N = mdam @ NN = = e md i \) emd e ool e e ed sl =

AUST COVEY . wvimnsims «wmsmmwaomem sisioesmenmmaans <o

...............................................

et d ) e e iemd = N NN e D e e e e NN = e el e e

November 1987




- 18

m\




CASE MODELS 446 AND 448 COMPACT TRACTORS

IGNITION AND CHARGING SYSTEMS

REF. PART NO. DESCRIPTION
C 29990 BREAKER CONTACT ASSEMBLY ............

1 182- 520 SCREW-No0.10-24x1-1/2" . ...........
2 195- 513 WASHER-No.10.......cciiinennn.
3 C 23854 COVER - breaker box (includes items 1 and 2)
4 182- 545 SCREW - No. 8 - 32 x 5/16" self-tapping. . ..
5 192 16 LOCK WASHER-No. 8. ................
6 C 29991 CONDENSER -ignition.................
7 165- 143 SCREW-1/4"-20x3/4" . ..............
8 192- 402 LOCKWASHER-1/4" ... ..............
9 C 29736 CONTACTS -breaker ..................

10 C 25100 BASE -breakerbox ....................

11 C 20345 GASKET - breakerbox .................

12 C 20347 PLUNGER - breakerbox ................

13 C 29992 LEAD - breaker to coil negative...........

14 173- 210 SCREW - No. 10 x 1-3/8"" round head, machine . ..

15 214- 259 CLAMP -coil mounting. . ...................

16 C 20344 RETAINER - spark plugcables

17 C 24955 CABLE -sparkplug ...........c......

18 192- 18 LOCK WASHER-No. 10 ..............

19 C 29752 COIL-ignition .......ccvvvueenan..

20 C 25845 SPARKPLUG...............

22 C 24956 STATOR - alternator charging. .

23 C 25227 CAP-coil ................

24 C

25338 CONNECTOR - stator. . ... @Q

Printed in U.S.A.

November 1987

19




20




CASE MODELS 446 AND 448 COMPACT TRACTORS

21
HEAT SHIELDS AND ENGINE BAFFLES
REF. PART NO. DESCRIPTION REQ'D
1 C 25489 SHIELD -exhaustpipe L.H. ... ittt iannnnn 1
2 C 25490 SHIELD -exhaust pipe R\ H. ... .. i i i i i 1
3 13- 1 BOLT - 1/4" - 20X 1/2" ReX + v i ittt et et ien it e cnacntaennennnns 2
4 192- 19 LOCK WASHER - 1/4" o« ittt et ettt e en s 4
5 129 101 NUT - 18 - 2008X: wc cios s 6055 w555 s w86 5 208 5 %5 00 55 508 58§ 55 808 8 8 8 o 4
6 C 28033 BAFFLE -cylinder L.H. ...ttt ittt i s 1
7 C 28034 BAFFLE -cylinder R.H. oo . it et e e caeeenns 1
8 187- 1036 SCREW - self-tapPing . « o o v vttt et ettt s et 2
9 Cc 26255 SUPPORT -puUmp mounting ... .cvviiineeniiiennnneenenannenns 1
EXHAUST SYSTEM @
1 C 24703 MUFFLER ASSEMBLY - exhaust NQS 8,9,10and 12)........ 1
2 C 25071 PIPE - engine exhaust L.H. ..... NN 16 8 6 5 5 @R e S s 1
3 C 28968 CLAMP ASSEMBLY - muffler .. A\ ) e e e e 2
4 1200 102 NUT - 5/16" N.C. hex %) ................................ 1
5 o 26207 GASKET - exhaust. . ... .. Y o/ PP PP PEP R P 2
6 61- 512 BOLT -5/16" x 5/8""s T 1 4
7 C 25073 PIPE-engineexhaust- R . . .. oo 1
8 C 24296 WRAPPER - MUFEERN « N v v et e et it ittt eeaeaenecnanes 1
9 C 23581 COVER - m@ffle ey T . . o ittt it 1
10 C 23580 INSULAZ! flerend === @ casiemammssmsam s e s w e e m s 1
11 214- 272 CLAMPA-%% OUNEING. « vt v vttt i e et e e e taaaaenaaneens 3
12 C 23686 INSUL muffler e i e e 1
13 192- 404 LO L TR Y A 1 3 4

Printed in U.S.A.

November 1987



S22




CASE MODELS 446 AND 448 COMPACT TRACTORS

CHOKE AND THROTTLE

REF. PART NO.
1 C 25603
2 NSS
3 C 25604
4 NSS
5 111- 5
6 192- 18
7 129- 17
FUEL SYSTEM
1 C 10657
2 A 62079
3 NSS
4 NSS
5 C 11529
6 C 11545
7 C 23527
8 C 14690
9 214- 274

Printed in U.S.A.

23

DESCRIPTION REQ'D
CONTROL -throttle . . ..ottt e et ettt e e e et eaaes 1
HANDLE - throttle control (use C30073). . . .. o i i i i 1
CONTROL-choke ..ottt ittt it ittt eee i teeneananns 1
HANDLE - choke control (use C30074). .« ..ot oi it ii i 1
BOLT - No. 10-24 x 1/2" N.C. round head, squareneck . . ............. 2
LOCKWASHER - NO. 10 .ottt it i e it e e e e et e et e et eaaan 2
NUT -NO. 10- 24 . i et ettt ettt et s aaseneannns 2
ELBOW ASSEMBLY -fuel tank ....... ..o/ e mnnccaannnnn 1
RETAINER - fuel line (optional) . .. ... ..ot AN N c v e e eeacnen s 2
HOSE - fuel line 48" (1220 mm) use C2837 ngth) ............ 1
TANK - fuel (use C28935, C28940, (2) 214278\ V. . ... .ot 1
CAP - fuel tank (includes insert) . ..... o QN i it 1
INSERT - fuelcap ...... AN A N 7 2 1
LINER-tank................ XQ .......................... 1
CUSHION - fuel tank. . . ..o o (NN v e enr e tnonsscaaninnenin 2
....................... 2

CLAMP-hose 1/2" . ...../oN~L)) oo ee e

November 1987







CASE MODELS 446 AND 448 COMPACT TRACTORS

PTO CLUTCH LINKAGE

REF. PART NO. DESCRIPTION
1 C 28237 KNOB -lever, PTO . oottt i i e i eeiaeceaans
2 195 533 WASHE R - /2 s o v e ss e im S FHE A s WG H RS S am s
3 Cc 24872 ARM ASSEMBLY -PTO. . ... .ot iciaae e
4 353- 462 BUSHING - lever, control tower. .. ... ..coeeuernnn-
5 C 20093 BUSHING -special .. .. oov i i e e iieeen
6 138- 96 PIN -roll 816 X A s wsmmss 5 musmms s s e 65,6 6o
7 C 20053 BUSHING-nylon. .. .ot i i et iieeaaenns
8 113- 207 BOLT-3/8"X 1" N.C.heX. ..o oeinniniieenannnn
9 C 25013 LEVER-PTOengaging. . .. .« cvvuiceennnneeennns

10 132- 310 PIN - cotter 18 e 1 i vt mssemsmmrimes mnsmms o

11 C 14906 WASHER -nylon 3/8" . . ..t

12 C 19867 SPRING-clutchrod. ... ... it e i

13 C 26266 BUSHING -special . . ... vuiiiiiiiiiiiinennnnn

14 Cc 20039 {2105 T 175 !« TR PP

15 C 19767 GUIDE-clutchrod. ... oo i i i i

16 131- 178 NUT -lock 3/8 ' N.C.hex......c.cuvuuea..

17 195- 104 WASHER-3/8" ..t i iie e

18 C 29409 LEVER-PTOengaging. .. ...........

19 C 26264 BRACKET - support, PTO lever ... ....

20 C 26266 BUSHING - flange, nylon......

21 138- 63 PIN -roll 1/8" x 1

22 C 28288 WASHER - spring

Printed in U.S.A.

25

_a_g-—\—l—dMM-—l—l—lMMM—lMMd-ﬂ—l—d—l-d

November 1987



se before S/N:
446 — 14025431
448 — 14028081

SE

NOTE:
arly production use (2) item 19
to replace (1) .200" or (3) .050"" spacers.

| G 4

(R R ¢



CASE MODELS 446 AND 448 COMPACT TRACTORS 27

CLUTCH ASSEMBLY (PTO)

REF. PART NO. DESCRIPTION REQ'D
NSS CLUTCH AND FAN ASSEMBLY -{useC27152) ............cccuovn... 1
1 C 16616 FAN - COOlNG. ¢t ittt ittt ittt et i et it e e eaaanaee e 1
2 C 24741 HUB -cluteh «vcnvviniiss s imnsmmiams duinmaims smniss smas 1
3 NSS ARM - engaging (use C27031T Kit). .. oo vt i in it iii e ieerenns 1
4 164- 41 SCREW -5/16"-18 x 1" flatheadsocket .. . ................... 2
5 193- 76 LOCK WASHER - 5/16" special external tooth . .. ............... 2
6 Cc 28677 WASHER - fan 17132 s« s v sumsnasimms a5 oa s es B usssus i s6s was 1
7 o 156515 WASHER - SPHNg. « vt ittt ittt et it eaeneneanrenenenennn 6
8 C 15557 WASHER -spacer .050. .. ... otiitiie e ie i it eneaeaeannennn 3
9 C 26353 KIT - pulley and disc assembly {includes item 19) . ............... 1
10 C 23740 KIT - friction disC . .o oo it it i e e e e e eeanens 1
1 C 29735 BEARING -ball ... cuismi sws snmsnminsinninas smswwsdgnims 509 3
12 C 23033 CAM ~ClUteh c:niuvinmenmsnms sms smasmmenmemps s®5 495 smess 2
13 C 16786 SPRING-clutchload. ... ... i i it it ianaenen 2
14 129- 125 NUT - 1/27 N, e i e et ettt et ceaeaanes 1
15 C 23627 GUIDE -adjustingnut . .......ccouveunennnny I § o6 8§ B B B 1
16 C 23624 WASHER -spacer. . ......coiiiiiiiinnnn.. NN Vi EEE b 1
17 C 23630 SPACER-hUb « oot e e e e e e NN e vvieeae e 1
18 C 23625 NUT -adjust . ...ooiviiininnennnnn. i PSP 1

19 C 29811* SPACER - washer .100" (see note on ppo@ge for early

production) ... ... .S X et 2

Printed in U.S.A.

* Use S/N and after: @

446 — 14025431
448 — 14028081

On some late production, ite Q
(2) .050" spacers. Use it@\\ﬁ s

November 1987



28




CASE MODELS 446 AND 448 COMPACT TRACTORS 29

HOOD, FRAME AND GRILLE

REF. PART NO. DESCRIPTION REQ'D
1 C 26941* FRAME - mMain .. oottt ittt it eie e aa e eanaanannnns 1
2 C 24821 SHIELD -heat .. ..ov vt ieinernccncndnssvisbodsisisssasnaiaasisn 1
3 C 24137 SPRING -latch ..o . sosims sos snminmsns: wnshbbimsd s msmme sm5e gy 2
4 C 23573 HOOD AND GRILLE ASSEMBLY (includes item 31) 446 (shown). ....... 1
4 (G- 25423 HOOD AND GRILLE ASSEMBLY - (includes item31)448 .. ........... 1
5 C 23527 LINER -hood. . . ittt it i it ettt ittt aeenaeaeaansanaenns 1
6 C 22023 HINGE ~ ftaMe . . v ocenmmi dwisasmms smsims §0 s mmasbemns dmode e 2
7 131- 1318 NUT -lock 172 NoF. oot et e et et it e it et et et it eaannns 2
8 C 27508 PIN - @ttaChmMeNnt. « . o o o et e e et ee e e eeaeteeaanaessaaranneenens 2
9 131- 1181 NUT -1oek3/8 " N.C..... o cosrimasilssmssnmimnsshzams sagimmemgsamss 4

10 195- 525 WASHER - plain 3/8"" x 13/16°* O.D. {over engine footpad) ............. 4

11 C 181563 LINER - instrument panel. . ...... o Boah . e wnialios o st s s o 1 s e T B 1

12 C 16362 ROD -hoOod hinge. . v vi v et ettt et ettt ettt ianeannaenaeanns 1

13 132- 334 PIN -cotter /8 X B/4" . cinvisanssmusmmsn ms s s s @ S imssmessvsmeanas 1

14 C 15410 CUSHION -washer. . ....ovvvrinvannnennn 4

15 195- 2029 WASHER - plain 3/8"" x 1-1/4"" O.D. (under 8

16 113 219 BOLT-3/8"x2-1/4""N.C.hex ....... ; 4

17 C 25317 PAD-foot LLH. ................¢ 1

17 C 26318 PAD-footRH. ................ . 1

18 113- 113 BOLT - 5/16" x 7/8" N.C. he NN’ 2

19 192- 20 LOCK WASHER - 5/16"". .. )\ B Pt 2

20 C 14729 SPACER -rear, frame. . .« o (NN <« s e ccmeveesiennnsnsaonanannnns 2

21 192- 23 LOCK WASHER - 1/2" . /2.5 i i e ittt i ettt i ie it nnans 4

99 13- 424 BOLT - 1/2" N.C. he %e MOUNTING:  + v e e eee e e e eee e 3

22 166- 86 BOLT-1/2" x 1-1/Aftenge. . .. .. ... .. .. g e R W R R e e 1

23 138 2073 PIN - roll 3/1 6" OS] Y . oi v i m e s s N e e e e e e e o 2

24 C 16373 PIN -1atch. . (NN e s it sttt ittt ettt 2

25 C 24820 1

26 113- 1 9

27 192 19 5

28 129- 101 5

29 C 24822 1

29 C 26506 1

30 193- 57 4

31 C 1

*also use C2626

ol

265, C26264, 195-533

138-63 and 132-310 before S/N:
446 — 140113356

448 — 140135631

Printed in U.S.A.

November 1987






‘

CASE MODELS 446 AND 448 COMPACT TRACTORS 31

SEAT, FENDERS AND TOOL TRAY

REF. PART NO. DESCRIPTION REQD
1 C 26066 SUPPORT -seat, front . ... ... ..ttt ittt ittt et cineennnans 1
2 NSS SUPPORT - seat, rear(use C26695) . ... ..civrvirieirnirnennnnenns 1
3 113- 441 BOLTZ1/2% % 29147 NiC. heX cnsimasnmsnms s waiimmimms imi@eswms 5o 2
4 113- 424 BOLT - 1/27 X 17 N.C. heX .« ottt e e et e e e e e ettt eanans 2
4 113- 118 BOLT - 5/16" X B/ vttt e et e e e e 1
5 192- 20 LOCK WASHER - B/16" . .t i e ittt et et e e et et et e e eee e 1
- 5 192- 23 LOCK WASHER - 1/2" ettt e e e e e et i 4
6 C 19417* T RAY - 100l . ottt it it e e e e e 1
7 C 16429 PIN - 5eabt hlinge: s s sns smosmms s s 13ami MR Ems S8 SRE W8S @M HTIEE 1
- 8 C 30071 £ =2 1 1
9 C 15410 CUSHION - rubber . . oot e e e e e et ettt e e 8
10 195- 2175 WASHER -5/16"" X 1-1/4" OD, ZINC . . o v oottt e e et e eeeeae 4
11 113- 122 BOLT - 5/167 X 1-1/2 . i e e e e e e e e e e et et e et et et et 4
12 C 14534 BUMPER -s@at. . ... ii e e iiiann 2
13 121- 106 BOLT -5/16" x 1/2" flange lock 10
14 C 17152% HINGE ASSEMBLY -seat . ..............¢ i n 1
156 C 25303 FENDER-LH. ....... ..ot > 1
156 C 25304 FENDER-RH.......... ... ...... - Q ......... i ea 1
16 C 14728 GRIP -shiftlever ............ : @ ........................ 1
17 c 16393 LEVER -shift .............¢ NQ ........................... 1
18 195- 525 WASHER-_7/16”X 1-1/4” 0.D N 1
19 C 17216 SPRING -shiftlever. .. ... o . ) et i e e e et icens 1
20 C 17066 WASHER - special . . . .. %} .................................. 1
21 131- 1181 NUT -1ock 3/8" N.C. heSt . - /e e e e e e i e e e e e e e 1
22 C 26028* * TRAY -tool ...... N @ ettt aa e, 1
a 23 NSS** HINGE - seat (ug 9305, (2) C29306, C29307,
(2) 113—102, e s o s o St s 2 m s 3 s o S o o e 5 Pk o o 1
0\
*use before P.I.N.: **use P.@&&mr:
446 — 9787668 44 668
448 — 9789872 @ 0872

Printed in U.S.A. November 1987



32




CASE MODELS 446 AND 448 COMPACT TRACTORS

FRONT AXLE
REF. PART
1 C
2 NSS
3 NSS
4 138-
5 C
6 C
7 219
8 c
9 132-
10 C
1 C
12 187-
13 C
14 192-
15 129
16 129-
17 Cc
18 C
19 C
20 219-
21 Cc
22 C
23 C
24 Cc
25 Cc

Printed in U.S.A.

NO.
18813

99
22278
13716
404
13106
311
12975
28226
1910
22992
23
165
365
21527
21526
22568
17
21529
12102

13605

25855
25857

9
<

DESCRIPTION

0 I 0 oY e
SPINDLE - right hand (use C27600, (2) C27902). . ... .. e v eviivenn
SPINDLE - left hand (use C27599, (2) C27209) . . .. ... i v i iiiviinnn
Lo I o
PIN - retaining, axle pivot. . . . .o oo i it it i s
WASHER - thrUST. « o ot v vttt et ee st tteneseetcnasaennanenannnnn
FITTING - lubrication . ..o v v v et it ittt eiai e e iiaareneeaans
COVER - lubrication fitting. . . . ..o ittt ittt iaaarennns
PIN - cotter 5/32 X 1-1/4" . . ittt ettt iaaeaenanns
WASHER -wheel spindle. . ... .. .t it
WASHER - wheel spacer. . . ...ttt ittt
BOLT-3/8"N.C.hexhead . .....uuuiiin it
KIT - drag link (use before S/N 9787865-446, 9790110-448) .. .........

LOCK WASHER - 1/2" zinc
NUT - 1/2” N.F. R.H. thread, special . . ... ... .....
NUT - 1/2 N.F. L.H. thread, special .. .. ... . ...
BALL JOINT - 1/2” L.H. (use before S/N 9787
BALL JOINT - 1/2” R.H. (use before S/N 978

PIN-axlepivot ........ . AN
FITTING - lubrication . . ........, BN\ ) R
TIE ROD- (use before S/N 978786 Qg 0110-448) ............

BALLJOINT - 1/2" R.H. (use S/N 8

9790110 - 448 and after) ...........................

BALLJOINT - 1/2” L.H. (useS{N-9787865 - 446,
9790110 - 448 and af

S
o5

TIE ROD - (use S/N 97 46, 9790110 - 448 and after) .........
LINK - drag (use S/ - 446, 9790110 - 448 and after) ........

33

AN SNNNDOW= = BRNNWWR N ===

November 1987




34

o Q@@
O—&

Use before PIN:

@———" 446 — 14011642
448 — 14013773

446 — 14010760
448 — 14013156




CASE MODELS 446 AND 448 COMPACT TRACTORS

STEERING GEAR

3]
m
o

CoNOOURARRWNN=

*use before PIN:
446 — 14011642
448 — 14013773

PART NO.

C 16945
C 18014
C 26325**
131- 1113
NSS*

Cc 26326**
NSS

C 14200
C 14201
129- 148
195- 2175
192- 20
113- 102
NSS

13 206
192- 21
195- 2069
C 15096
126- 16
C 24098
219- 404
Cc 12975
C 18017
NSS

C 25787
195 2029
113- 241
129- 103
195- 137
138- 143
195- 541
C 13106

Printed in U.S.A.

9
<

DESCRIPTION

CAP - steering wheel
WHEEL - steering
WHEEL - steering
NUT - lock 5/8"
SHAFT - steering (use C26325, C26326, 138-143)
SHAFT - steering

SUPPQRT - steering gear (use items 14, 22, 23, 24, 25, 26 and 27) ......

PIN - pivot

WASHER - shim
NUT - 3/4", special

WASHER

LOCK WASHER - 5/16" zinc
BOLT - 5/16" x 3/4" N.C. hex
GEAR - steering (use C29040)
BOLT - 3/8" x 3/4" N.C. hex

LOCK WASHER-3/8"........
WASHER-5/8" zinc. . ... .....
BUSHING - flanged nylon. .....

KEY - Woodruff 3/16" x 3/4"” (early
TUBE - steering

PIN - pivot

FITTING - lubrication, 45 degree
WASHER-5/8" ...........
RETAINER - steering whee
SUPPORT - steering ge (-:3

...........

N

WASHER - 7/16” x 1@ e,

BOLT - 3/8" - 1

use PIN and after:
446 — 14011642
448 — 14013773

35

S N L T - T N T e e N T & 5 B T T i - e G e N e e ]

UAR

November 1987






CASE MODEL 446 AND 448 COMPACT TRACTORS 37

BRAKE ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 C 22316 PEDAL -brake actuating . .« v« v v ci i iieeai i e et e aaiiieaaaans 1
2 C 26381 ARM-brakepedal . .. vttt ii i e 1
3 138- 2073 PIN -roll 3716”7 X 1-1/4" o e e e ettt 1
4 C 25022 SPRING - EtUIN. « < vv oo e a s iR Eim iR R RSB RARNS ¥ BB RS B 1
5 131- 1308 NUT -lock, special. .. c v oivivisiueavisniossiamssassmaswssnas 2
6 C 16164 B 17 = 22 L 1
7 C 18147 LEVER -brake 10CK. v v v ittt ettt it et et it i esteia e eeeeaeaeaeans 1
8 C 27755 SPRING - brake 10CK . v o v vo it e e et e e e et e e e e e 1
9 C 21857 SPACER-brakepedal . .. .cviveuvnivviavannimaassssnsoivsnsnss 1

10 C 23909 BAND - Brake. & ot et e et e e ettt e e e 1

11 C 23910 PIN - ClBVIS e vttt e ettt e e et 1

12 113- 2262 . BOLT -3/8" - 16X 1-T/2" heX. c o e v eetinsannaaacnaanmeanccnacsesses 1

13 129- 143 NUT -3/8" - 16 $Pecial s s svcmus sns somsmmemmsamseme 8 8moessssss 1

14 C 23899 ARM - brake. . oo ittt e e e 1

15 C 24761 ARM - brake (includes adjustment nut) . ......... 1

16 C 23883 GUIDE - brake actuator. ................... 1

17 195- 533 "WASHER-.B311.D. .......ciiiiiinnnn. 4

18 132- 310 PIN - cotter 1/8" x 1" 3

19 C 28978 CLEVIS . ... i 1

20 141- 54 PIN-clevis.....ocoveieinnnnnnn 1

21 132- 321 PIN-cotter .........covouun. 1

22 C 25306 ROD-brake................. 1

FRONT AND REAR WHEELS

1 C 24438 WHEEL - rear, 6 bol 2
2 (o 27763 BOLT - rear g@ ...................................... 12
3 C 24433 WHEEL - f ite) (fRcludes bearings). . . .. ..ot 2
4 219- 403 FITTIN % T o 5w s i s e e S o e g o 4 e a ol e B 6 2
5 C 12110 BEARI % ............................................. 2
6 C 28965 twheel (optional) .. ... ..ot 2
7 C 26021 Ctront. . v s mEs s E e S i S8 v m e s s e e b e 2

C 13106 ubrication fitting. . . ... ittt e e e i e, 2

Printed in U.S.A. November 1987




38




CASE MODEL 446 AND 448 COMPACT TRACTORS 39
HYDRAULIC SYSTEM
REF. PART NO. DESCRIPTION REQD
1 C 26255 SUPPORT - pUmMP MOUNtING . o o v it et i e et iiiie it inaanaaeennnnnn 1
2 113 206 BOLT -3/8"x 3/4"" N.C. hex, support mounting . . . .. ...cuuuvuueeanns 4
3 61- 616 SCREW - 3/8” x 1" N.C. hex, socket head (early production) . ........... 2
3 62- 616 SCREW - 3/8" - 24 x 1" N.F. thread (late production) ................. 2
4 192- 21 LOCKWASHER - 3/8" ZINC . oo it et e it ettt ettt e ieeeenaaes 6
5 C 28321 KEY - square 1/4” x 3/4" {6.35 x 19 & mm) (anning,chaft). ... .......... 1
6 C 25209 COUPLING - pump, 9/16" shaft (seepage43and45) ................ 1
6 C 18916 COUPLING - pump, 1/2" shaft :(repairs page43and45) .............. 1
7 C 26278 PUMP - hydraulic 1/2" shaft (repairspage43and4b) ................ 1
7 NSS PUMP - hydraulic 9/16" shaft(repairs page 43 and 45)(use C26278, C17300) 1
8 218- 5065 FITTING - hydraulic 3/4" x 7/8" “O" ring. . . s et i i e it eee e 1
9 218- 5007 AT BING = 218 v even e BB SRR P BRI S 1
10 C 25333 TUBE -valve tolower motor port. ........coineiiiiiiinnenenenn. 1
1 C 25334 TUBE - valve to upper motor POrt. . ..ot ittt it e i e e it eieananens 1
12 Cc 25784 EXCHANGER -heat (446) shown. . ... v ittt e iee e e 1
12 C 25376 EXCHANGER - heat (448)(use before S/N 14028585N\. ... ............ 1
12 C 26456 EXCHANGER - heat (448) (use S/N 14028535 and after] .............. 1
13 214- 254 CLAMP -HOSE . . v eeveeeeeeeeaannns . .................. 4
14 C 25785 HOSE - rubber, tank to heat exchanger . S 1
156 C 24818 RESERVOIR - hydraulic oil .. ... .. @ ....................... 1
16 C 25237 CAP - reservoir (includes insert). %‘0 ......................... 1
17 NSS INSERT - reservoir Cap. « . /s s « e v v tvmee s inneaeaaeneeanan 1
18 NSS ELEMENT -insert . .. o\ e )} Vet et i i e e et e e e e eenans 1
19 C  233% CLAMP - hose % 2
20 C 24827 HOSE - rubber, tank to L. 1
21 C 18797 HOSE - hydraulic, pu 1
22 218- 5006 “0O" RING - 1
23 c 26182 TUBE - valve to he
S/N 978% G 1
24 195- 104 WASH 4
25 NSS 1
26 218- 5107 2
27 218- 5007 2
28 NSS hydrauhc control, two spool(repalrs page 49, 51, 53} (use C27217) 1
29 166- 86  \SCREW-1/2"x 1-1/4"” N.C. flanged 12point . ............ . oot 4
30 - 182- 246 REW - 5/16" x 1-1/ * N.C. flathead machine ...............co..nn 2
31 131- 3 UT-10ck 5/16" NuC. ReX oo v vi it e it et ettt e e saa e 2
32 218- FITTING - hydraulic valve 5/8" x 7/8" “O" Ring. . .. .. ..o vviveeennnn. 3
33 218 @é} “O" RING-5/8"(for C18321) . ..o v ittt i it eaes 3
34 C 28 SEAL - mOtor to transmission . . .o v v e v v eeteeeennenneoeosannnnnns 1
35 C 14655 MOTOR - hydraulic (repalrs page 41) ..o 1
36 C 22947 TAE < NOSECIAIMD v« v e nn o e st te s # e sis B85 6% 6 8650 a5 e sim s e n e 2
37 C 26900 SPRING - compression (448) .. ...cviiiiiiieineneenaacannnnnns 1

Printed in U.S.A.

November 1987




40




CASE MODEL 446 AND 448 COMPACT TRACTORS

SPEED CONTROL

X
m
L

=00 WwoOo~NOOOR_WN=

—

PART NO.

C 28237
C 27593

C 27822
C 21518
C 18742
129 122
Cc 19025
195- 521
132- 320
138- 2072

HYDRAULIC DRIVE MOTOR

CwoOo~NOOPA,WN-—-

14655
16516
19040
25048
14827
14837
18382
14828
14829
14830
14831

28703
28874
28701
19041
14836
14838
19212

O0000O0O0OZO00000000000

Printed in U.S.A.

41

DESCRIPTION REQ'D
KNOB - speed control .« :c.: sndinminsssmsnassss snuinrigaiemuimas 1
BUSHING - TOVEF ¢ 550 s s e o005 510 55 5 5055 8 (81505 6 55 06 i 3 5 % 90 8 66 & b o) st o o 7m0t 0 1
LEVER - speed control (use C29407 and C28003) ................... 1
SPRING - COMPIesSSioN .. vvt ettt it et teaaentennaneeenanas 1
WASHER -nYION: . ccvwimaimminmssns smpiaaimpenmeoiims snmasanssss 1
ROD -control . ..ottt it ettt e e et et e 1
NUT - 5/16" N.F. hex, zinc. .. .. ke e e e e e e v i S B S D 1
JOINT -ball ..., c0iisinmrms: snssRassaiRaidwsimEi@uiERisns dms 1
WASHER - B/16" ottt i ettt e et ettt e 1
PIN - cotter 3/32" X 3/4" . o\ttt e 1
PIN-roll 1/87 x 1-3/4" . .. cuiiciinvemasvnsnmasenisussss soninnasn 1
MOTOR -hydraulic. . .. ... it 1
RING -retaining. . .. . ......ooovn.. 1
SPACER- ..., 1
SEAL-0il LLL.... @ 1
HOUSING ASSEMBLY ... e 1
ENDCAP.............. \ e 1
SEAL- .. . ........................... 2
SHAFT -coupling ... 2 NS e e e e e e i i i eiaaas 1
DRIVE LINK..... % ................................ 1
PLATE - wear. . & ............. CERESEG SENIEE THE TR ES 1
ROTOR ASS @ ..................................... 1
s 1
1
1
1
1
1
7
1

November 1987






CASE MODEL 446 AND 448 COMPACT TRACTORS

HYDRAULIC PUMP AND COUPLING (PARKER-HANNIFIN)

use before S/N: 446 - S/N 14011824
448 - S/N 14013893

REF.

OCONOOUTPAPWN=

10
1
12
13
14
15
16
17
18
19
20
21

HYDRAULIC PUMP (CESSNA) @\

use before S/N: 446 - S/N 14

OCONOD T WN-=-

[ i G Ty
AH WN=-=0O

Printed in U.S.A.

PART NO.

NSS

OOO:OOOOOOOOZOOOOOO'H
w

NSS
NSS
83-
C

53109
24861
15731
15732
15733
15734
15735

24862
24863
24864
24865
15737
15738
15739
15740

111
28215
19115
25209

55
15036

448 - S/

D

2

28711

28712
28714
28215
28713

306
28715
32

43
DESCRIPTION REQ'D
PUMP - hyd. 9/16"" (14.29 mm) shaft(use C26278 and C17300) ..........
PIN - dowel s som sumimns sms snvninainaieoiani ins shdineinwing
(0 LY =1 2 T - T

GEAR ASSEMBLY -driven. . . .ot i i it et e e e
O RING - COVOI vttt ittt ettt ettt mietaaaannens
BODY = DUMD i 5 wx e s mms swmam s ss s assmss s amasmsamssnssms
COVER - front ..ottt ettt st ea e ennnaaannnns
SEAL -shaft ... ... i i e i e e e,
GEAR ASSEMBLY -drive (9/16"” shaft) . ............. ... ......
SHAFT - drive (9/16" shaft)
GEAR - drive (9/16" shaft)
KEY - gear (9/16" shaft) .......

SEAL
BOLT

P P G e G e e * e T e B i W 06 BE T oS B

3

DIAPHRAGM -wearplate. ............ N EE R TRE B iR iR E
COVER - front (9/16"" shaft use C26278 and C17300).............
COVER - rear (9/16" shaft use C26278 and C17300) .............

SEAL -shaff .ouisvssnsinasincnnsimeisnmiams s aiasvins sousmy

BODY - pump (9/16" shaft use C26278 and C17300) .............
SEAL -diaphragm. . ... ottt ittt i ittt ittt e
GASKET -back Up s v oo cinmsmuimsinmssamssms smasssmsdnssss
KEY - 3/16" square x .609” (4.76 mm x 1547 mm) ..............
GASKET - back UP vt vt it i ettt e i e tie et et s et enaeenaens
GEAR - drive (9/16" shaft use C26278 and C17300) .............
GEAR - driven (9/16" shaft use C26278 and C17300).............
BALL -steel 7/32" (5.55mMm) ... ittt e e
PIN - dowel 1/4”" x 1-1/4” (6.35 mmx 31.76mm} . ...............
BOLT-5/16"-18x 2-1/2" 12pointflange .. .. .......cccvuu...

BN N = e e el e e e e e () -

November 1987



44




MODEL 446 AND 448 COMPACT TRACTOR 45

HYDRAULIC PUMP AND COUPLING (PARKER-HANNIFIN)

Use S/N and after:
446 - S/N 14011824
448 - S/N 14013893

REF. PART NO. . DESCRIPTION REQ'D
1 C 26278 PUMP - hydraulic 1/2"shaft . ....... ... ..o i i iia.t. 1
2 F 53109 PIN-dowel. ... .o e e 2
3 C 24861 COVER -T@AL - o ceeimeeimiiasimsamssswsnasssosininsssns 1
4 C 15731 GEAR ASSEMBLY -driven . ...t 1
5 C 15732 YO RING - COVEI oottt e 2
6 C 15733 BODY - PUMD o eoiorivoie wom e 6508 0 h s 0 B8 28585 5 5 885 0.4 659 1
7 C 15734 COVER -front ... i et et e i 1
8 C 15735 SEAL-shaft............ ... .. ... oL, 1
9 NSS GEAR ASSEMBLY -drive (1/2" shaft) (use 1

10 C 15737 PLATE-wWear.......ccovieiinenenens 1

1 C 15738 SHIELD - heat .. ..vvovoeenennnannns . 1

12 C 15739 GASKET.......... T T pA , 1

13 C 15740 SEAL :cininsimi<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>